<> RIS

= — SKIDPLATE

STEP1:

-USING THE FOUR (5/16”) BUTTON
HEAD BOLTS, LINE UP THE HOLES
AND ATTACH THE CORNERS, THEN
THE MIDDLE OF THE SKIDPLATE,
FOR ATOTAL OF FOUR BOLTS.

STEP 2:

-THE PASSENGER SIDE BOTTOM
3/8” BOLT WILL REQUIRE A HOLE
TO BE DRILLED THROUGH THE
FRAME IN ORDER TO FULLY
SECURE THE SKIDPLATE.

JKO7FBSPDSINS - REV 4 06/28/18 Page 1



STEP 3:

v - ONCE THE TWO BOTTOM (3/8")
i BOLTS WITH (7/16") WASHERS ARE

_ AN ATTACHED, THE SKIDPLATE SHOULD
_ )‘ BE FULLY SECURED.

, , .-I —

-

e d

STEP 4:

-THE SKIDPLATE IS NOW SECURED
AND READY TO PROTECT YOUR
JEEP!

JKO7FBSPDSINS - REV 4 06/28/18 Page 2



10£0dSI
00£0dSr

J1Vd
diiS d3dWN4d INOd4 43401530

NOILdO IVOD 330aMOd JOV19 = 10£0dSI '€

NOILdO 13318 34va = 00L0dSM 7L

FION
v 31V1d DNIZ.SZ° X .91/S@ 33HSYM LV dzciiemd] 9
z 31v1d DNIZ 05" L X 91-8/€ SOSHS dIbZ918ESDSHE
¥ 31v1d DNIZ S2° X 81-91/S SISHE dIZIBLIESDSHE ¥
z 49 31v1d DNIZ 91-8/€ LNN X3H GYOJISISENH, €
. Q3LVId DNIZ.SZ L X 91//@ ¥IHSYM LV d78lFMe 2
ALD NOILdI¥DS3IA HSINH HIIWNN 13V "ON Wall
IN TIVMaIVH
LYOD ¥3AMOd ]
! YOVI9 - INIWATIM F1V1d OIS ¥IA0HISIT d4/s9 d810°00£04sI7 _
ALD NOILI¥DSIa HSINH AFIWNN 13V "ON Wall

Page 3

06/28/18

JKO7FBSPDSINS - REV 4



. ¢

JK Jeep
Destroyer Series
Front Skidplate

Packing Slip
Packaged by:

>

On:

Hardware Kit
(contents may
vary from image)

Destroyer Skidplate

[1]

I

Install Instruction Booklet

JKO7FBSPDSINS - REV 4

06/28/18

Page 4




Qb

JK Jeep
Destroyer Series
Front Skidplate

Hardware Sheet
Packaged by:

On:

*please check contents when
opening/assembling package

JKO7FBSPDSINS - REV 4

7/16" Washers

(x4)

90
O

90
00

5/16" Washers

(x4)

3/8"(16) Nuts

(x2)

) )

3/8"(16)x1.5” Buttonhead

(x2)

(RS

\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\vj

G
@m&m&m
-

5/16"(18)x0.75
Buttonhead

(x4)

06/28/18

Page 5




